
MELINDA WARD CARRIED 
LESSONS FROM HER FATHER 
INTO A CAREER IN THE 
CLEAN-WATER PROFESSION
PAGE 22

tpomag.com
JULY 2017

Melinda Ward
Superintendent
Eden, N.C.

HEARTS AND MINDS: 
7 Rivers Water Festival

PAGE 34

IN MY WORDS: 
The ASCE Infrastructure

 Report Card 
PAGE 50

 

TECHNOLOGY DEEP DIVE: 
Different twist on 

digester mixing
PAGE 44 

Raised
in the B

 

usiness
 



Flex-A-Prene 
HEAVY·DUTY PERISTALTIC PUMP TUBING 

PERISTALTIC PERFORMANCE 

AT AN EXCELLENT PRICE POINT 

ProSeries-M® peristaltic chemical 
metering pumps can handle the 
challenges associated with metering 
the tough often viscous or gaseous 

chemicals used in the treatment of 
municipal water and waste water. 
[...]
DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Published monthly by COLE Publishing, Inc.
1720 Maple Lake Dam Rd., PO Box 220, Three Lakes, WI 54562

Call toll free 800-257-7222 / Outside of U.S. or Canada call 715-546-3346
Mon.-Fri., 7:30 a.m.-5 p.m. CST

Website: www.tpomag.com / Email: info@tpomag.com / Fax: 715-546-3786  

SUBSCRIPTION INFORMATION: A one year (12 issues) subscription to TPOTM in the United 
States and Canada is FREE to qualified subscribers. A qualified subscriber is any individual 
or company in the United States or Canada that partakes in the consulting, design, instal-
lation, manufacture, management or operation of wastewater and water treatment facilities. 
To subscribe, return the subscription card attached to each issue, visit tpomag.com or call 
800-257-7222. 
Non-qualified subscriptions are available at a cost of $60 per year in the United States and 
Canada/Mexico and $150 per year to all other foreign countries. To subscribe, visit tpomag.com 
or send company name, mailing address, phone number and check or money order  
(U.S. funds payable to COLE Publishing Inc.) to the address above. MasterCard, VISA and  
Discover are also accepted. Include credit card information with your order.
ADDRESS CHANGES: Submit to TPO, P.O. Box 220, Three Lakes, WI, 54562; call 800-257-
7222 (715-546-3346); fax to 715-546-3786; or email nicole.labeau@colepublishing.com. 
Include both old and new addresses.
Our subscriber list is occasionally made available to carefully selected companies whose 
products or services may be of interest to you. Your privacy is important to us. If you prefer 
not to be a part of these lists, please contact Nicole at nicole.labeau@colepublishing.com.

ADVERTISING RATES: Call 800-994-7990 and ask for Phil or Kim or email phil.hahn@cole 
publishing.com or kim.bruss@colepublishing.com Publisher reserves the right to reject 
advertising which in its opinion is misleading, unfair or incompatible with the character of 
the publication.

EDITORIAL CORRESPONDENCE: Address to Editor, TPO, P.O. Box 220, Three Lakes, WI, 
54562 or email editor@tpomag.com.

REPRINTS AND BACK ISSUES: Visit www.tpomag.com for options and pricing. To order 
reprints, call Jeff Lane at 800-257-7222 (715-546-3346) or email jeff.lane@colepublishing.com. 
To order back issues, call Nicole at 800-257-7222 (715-546-3346) or email nicole.labeau@
colepublishing.com.

CIRCULATION: 68,317 copies per month.

© 2017 COLE PUBLISHING INC.  
No part may be reproduced without permission of publisher.

The instinctive revulsion might go away faster if we could 
somehow banish the phrase “toilet to tap” from the lexicon.

Of course, that’s difficult, but in the meantime I think 
the effluent beers can help. Somehow it’s easier to imagine 
drinking a glass of beer made from recycled water than 
turning a tap at the kitchen sink and filling a glass with the 
water itself. Beer already carries a reputation for meticulous 
purity. Water from the sink is too tied up with the idea of 
plumbing and bathrooms.

 
NO LIMITS

Regardless, direct potable reuse will have its day — in 
fact it already has in some communities. For other commu-
nities troubled by drought, wider acceptance can’t come soon 
enough. While surface water supplies dry up, imported sources 
get more expensive, and aquifers are stressed; perfectly good 
water is getting sent downstream or at best sprayed on grass.

The good news is that the more water recycling goes 
mainstream, the closer we get to the day when direct potable 
reuse becomes the norm where water is precious. And recy-
cling has gone decidedly mainstream. Reclaimed water gets 
used for irrigation, for industrial processes, for boiler feed 
and more. Some uses call for even higher purity standards 
than drinking water.

In a way, it’s remarkable that the filthy, smelly water 
entering our wastewater treatment plants could ever be 
turned into something clean and healthful. On another level, 
it isn’t remarkable at all. It’s a question of science and tech-
nology. From wastewater, today’s processes can make water 
suitable for almost any purpose under the sun.

Screening, settling, biological treatment, media filtra-
tion, membrane filtration, reverse osmosis — all these are 
part of the plant operator’s technology arsenal. They’re all 
thoroughly proven, and they’re being made more efficient 
and more effective all the time.

So while we wait for potable reuse to become so routine 
that it’s no longer news, it’s worth raising a glass to the 
companies that deliver the treatment technologies and the 
people who expertly operate them. Maybe I can get one of 
my Madison-resident siblings to get me a bottle of that Nine 
Springs ale.

Cheers! Or as my Norwegian ancestors would prefer: 
Skoal!   

In a way, it’s remarkable that the filthy, smelly 

water entering our wastewater treatment plants 

could ever be turned into something clean and 

healthful. On another level, it isn’t remarkable at all. 

It’s a question of science and technology.

Share your opinions about TPO articles through our Letters to the Editor.
Send a note to editor@tpomag.com

Like something? 
Hate something?  
Agree? Disagree?

WASTE WATER Solutions

Learn more at:

huberforum.net/rok4
solutions@hhusa.net
704-990-2053

Capacity of 6 MGD in largest unit 

Protects downstream equipment

Ideal confined space solution

Hundreds installed

Patented design

Replace your
lift station grinder

FREE INFO – SEE ADVERTISER INDEX



10     TREATMENT PLANT OPERATOR

@tpomag.com

“
Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.“OVERHEARD ONLINE

“Consumers can mistakenly 
undervalue water’s worth by 
assuming it should be provided  
at no cost to the public.”
Teaching Water Customers to Go With the Flow
tpomag.com/featured

Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

CLIMATE CHANGE

New Coastal Challenges
Thanks to recent research, Rhode Island is gearing up to meet 
the challenges of climate change head on. The study examines 
the potential risks climate change poses to the state’s wastewater 
collection and treatment infrastructure, paying special attention 
to the rising sea level and likelihood of more severe storms.
tpomag.com/featured

MICROPLASTICS IN WWTPs

Educating Consumers
New studies are showing that micro-
plastics and microfibers are entering 
the wastewater stream on a massive 
scale. One such study skimmed 
nine locations throughout San 
Francisco Bay, finding between 
14,000 and 2 million microparti-
cles/km². It also discovered their 
presence at eight Bay Area treatment 
plants. Check out what the experts 
have to say about the solution. 
tpomag.com/featured

BIOSOLIDS SURPLUS

Too Much of a Good Thing
There’s a growing stockpile of biosolids fertilizer in the rural 
British Columbian cities of Kelowna and Vernon. With the current space  
limitations at the facility, it’s a problem of too much supply and not enough 
demand that has city officials and Kelowna Biosolids Supervisor Gordon Light 
seeking a long-term solution.
tpomag.com/featured 

Visit tpomag.com and sign up for newsletters and alerts. 
You’ll get exclusive content delivered right to your inbox, and you’ll 
stay in the loop on topics important to you.

Emails & Alerts



tpomag.com   July 2017   11
FREE INFO – SEE ADVERTISER INDEX

@tpomag.com

“
Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.“OVERHEARD ONLINE

“Consumers can mistakenly 
undervalue water’s worth by 
assuming it should be provided  
at no cost to the public.”
Teaching Water Customers to Go With the Flow
tpomag.com/featured

Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

CLIMATE CHANGE

New Coastal Challenges
Thanks to recent research, Rhode Island is gearing up to meet 
the challenges of climate change head on. The study examines 
the potential risks climate change poses to the state’s wastewater 
collection and treatment infrastructure, paying special attention 
to the rising sea level and likelihood of more severe storms.
tpomag.com/featured

MICROPLASTICS IN WWTPs

Educating Consumers
New studies are showing that micro-
plastics and microfibers are entering 
the wastewater stream on a massive 
scale. One such study skimmed 
nine locations throughout San 
Francisco Bay, finding between 
14,000 and 2 million microparti-
cles/km². It also discovered their 
presence at eight Bay Area treatment 
plants. Check out what the experts 
have to say about the solution. 
tpomag.com/featured

BIOSOLIDS SURPLUS

Too Much of a Good Thing
There’s a growing stockpile of biosolids fertilizer in the rural 
British Columbian cities of Kelowna and Vernon. With the current space  
limitations at the facility, it’s a problem of too much supply and not enough 
demand that has city officials and Kelowna Biosolids Supervisor Gordon Light 
seeking a long-term solution.
tpomag.com/featured 

Visit tpomag.com and sign up for newsletters and alerts. 
You’ll get exclusive content delivered right to your inbox, and you’ll 
stay in the loop on topics important to you.

Emails & Alerts



wastewater: PLANT
top performer

At a Time
One Thing

Sam Soth, Operator I, cleans an AquaRay 40 vertical-lamp UV disinfec-
tion system (Ozonia) at the Oakdale Wastewater Treatment Plant.

TO CODY BRIDGEWATER, AN UNEXPECTED CHANGE
in effluent quality is no cause for hasty action — it’s a time for deliberate 
steps and patient observation.

“One thing I really stress to our team is that when we make changes to 
the system, we’re going to make them one at a time, so we can determine 
whether that change has had an effect, negative or positive,” says Bridgewa-
ter, plant supervisor at the Oakdale (California) Wastewater Treatment Plant.

“We have to be patient enough to allow changes to take effect. Usually, 
after two to three weeks at the earliest, we’ll re-evaluate and see what kind 
of impact we’ve made. So far we’ve had a lot of success with that.”

The approach has served the plant well since Bridgewater came on board 
two years ago. Effluent typically shows BOD and ammonia below detection 
limits and total nitrogen below 3 mg/L (permit level 15 mg/L). The latest 
plant upgrade, to tertiary treatment in 2011, earned a Wastewater Treatment 
Project of the Year award from the American Society of Civil Engineers Sac-
ramento Section.

 
LONG HISTORY

Oakdale, known as the Cowboy Capital of the World, lies at the base of 
the Sierra Nevada foothills in central California. Its treatment plant, built 
in the 1940s, has seen several upgrades. A 2001 project added four cement-
lined biosolids drying beds and a new headworks structure.

The 2011 project included:
• Lining of the plant’s two aeration ponds
• Upgrade of the existing Biolac aeration system (Parkson) to include 

the Wave-Ox process
• A 120-foot-diameter, 16-foot-deep secondary clarifier (Envirodyne) 

with return activated sludge pump station

City of Oakdale (California)  
Wastewater Treatment Plant
BUILT: | 1940s; upgraded 1965, 1984, 1990, 2001, 2011
SERVICE AREA: | City of Oakdale
POPULATION SERVED: | 20,700 (7,300 connections)
FLOWS: | 4 mgd design, 1.59 mgd average
TREATMENT LEVEL: | Tertiary
TREATMENT PROCESS: | Biolac process; cloth-media filtration
BIOSOLIDS: | Landfill cover
EFFLUENT: | Rapid infiltration ponds
ANNUAL BUDGET: | $787,000 (operations)
WEBSITE: | www.oakdalegov.com
GPS COORDINATES: | Latitude: 37°46’33.53”N; longitude: 120°52’1.66”W

A DELIBERATE AND PATIENT APPROACH TO OPERATING CHANGES HELPS THE  
OAKDALE WASTEWATER TREATMENT PLANT MAINTAIN CONSISTENT EFFLUENT QUALITY

STORY: Ted J. Rulseh
PHOTOGRAPHY: Lezlie Sterling



tpomag.com   July 2017   13

wastewater: PLANT
top performer

At a Time
One Thing

Sam Soth, Operator I, cleans an AquaRay 40 vertical-lamp UV disinfec-
tion system (Ozonia) at the Oakdale Wastewater Treatment Plant.

TO CODY BRIDGEWATER, AN UNEXPECTED CHANGE
in effluent quality is no cause for hasty action — it’s a time for deliberate 
steps and patient observation.

“One thing I really stress to our team is that when we make changes to 
the system, we’re going to make them one at a time, so we can determine 
whether that change has had an effect, negative or positive,” says Bridgewa-
ter, plant supervisor at the Oakdale (California) Wastewater Treatment Plant.

“We have to be patient enough to allow changes to take effect. Usually, 
after two to three weeks at the earliest, we’ll re-evaluate and see what kind 
of impact we’ve made. So far we’ve had a lot of success with that.”

The approach has served the plant well since Bridgewater came on board 
two years ago. Effluent typically shows BOD and ammonia below detection 
limits and total nitrogen below 3 mg/L (permit level 15 mg/L). The latest 
plant upgrade, to tertiary treatment in 2011, earned a Wastewater Treatment 
Project of the Year award from the American Society of Civil Engineers Sac-
ramento Section.

 
LONG HISTORY

Oakdale, known as the Cowboy Capital of the World, lies at the base of 
the Sierra Nevada foothills in central California. Its treatment plant, built 
in the 1940s, has seen several upgrades. A 2001 project added four cement-
lined biosolids drying beds and a new headworks structure.

The 2011 project included:
• Lining of the plant’s two aeration ponds
• Upgrade of the existing Biolac aeration system (Parkson) to include 

the Wave-Ox process
• A 120-foot-diameter, 16-foot-deep secondary clarifier (Envirodyne) 

with return activated sludge pump station

City of Oakdale (California)  
Wastewater Treatment Plant
BUILT: | 1940s; upgraded 1965, 1984, 1990, 2001, 2011
SERVICE AREA: | City of Oakdale
POPULATION SERVED: | 20,700 (7,300 connections)
FLOWS: | 4 mgd design, 1.59 mgd average
TREATMENT LEVEL: | Tertiary
TREATMENT PROCESS: | Biolac process; cloth-media filtration
BIOSOLIDS: | Landfill cover
EFFLUENT: | Rapid infiltration ponds
ANNUAL BUDGET: | $787,000 (operations)
WEBSITE: | www.oakdalegov.com
GPS COORDINATES: | Latitude: 37°46’33.53”N; longitude: 120°52’1.66”W

A DELIBERATE AND PATIENT APPROACH TO OPERATING CHANGES HELPS THE  
OAKDALE WASTEWATER TREATMENT PLANT MAINTAIN CONSISTENT EFFLUENT QUALITY

STORY: Ted J. Rulseh
PHOTOGRAPHY: Lezlie Sterling



14     TREATMENT PLANT OPERATOR

• Four AquaDisk cloth-media tertiary filter cells (Aqua-Aerobic Systems)
• AquaRay 40 vertical-lamp UV disinfection system (Ozonia)
• Two biosolids dewatering screw presses (Huber Technology)
The plant (4 mgd design flow) serves a community of 20,700 that includes 

a candy company as its only industrial discharger, contributing about 20 per-
cent of influent BOD. “Their discharge is consistently about 40,000 to 50,000 
gpd, but the strength is pretty inconsistent,” Bridgewater says. “We’ve had 
samples come in as low as 200 mg/L BOD, and as high as 9,600 mg/L.”

 
PROCESS STABILITY

Influent averaging 1.59 mgd comes to the plant by way of an aerial pipe 
that crosses the Stanislaus River. It passes through a CleanFlo Monoscreen 
3 mm fine screen (WesTech), followed by a Schloss vortex grit collector (Smith 
& Loveless).

From there the influent mixes with return activated sludge and the flow 
is split between the east and west lined aeration basins, each 380 feet long, 
176 feet wide and 16 feet deep, and with 9.12 million gallons total capacity.

The Biolac process uses a long hydraulic retention time with more bio-
mass in the system, providing stability to handle load and flow fluctuations. 

The team at the Oakdale Treatment Plant includes, from left, Todd Cordoni, 
maintenance mechanic; Cody Bridgewater, supervisor; Lovanna Brown, senior 
operator; and Sam Soth, Operator I.

ACROSS GENERATIONS
Team members at the Oakdale Wastewater Treatment Plant 

cross generational lines, but work well together regardless.
Senior operator Lovanna Brown and maintenance mechanic 

Todd Cordoni are in their 50s, plant supervisor Cody Bridgewa-
ter is 32, and operator Sam Soth is 29. All pitch in to help keep 
the plant running efficiently and in compliance.

“Lovanna’s biggest asset is her 25-year history with the 
plant,” Bridgewater says. “She knows all the ins and outs, the 
idiosyncrasies that someone can only know from being around,” 
she holds Grade III Wastewater Treatment and Grade I Lab 
Analyst certifications.

Soth started in early 2015 as a part-time lab technician and 
later that year became a full-time operator in training. He 
completed his 1,800 hours for certification earlier this year and 
became a full-fledged operator with Grade III Wastewater 
Treatment certification. He also holds Grade II Lab Analyst and 
Grade II Environmental Compliance Inspector certifications.

Cordoni came aboard in 2007. “During construction for the 
2011 upgrade he was out there daily just learning,” Bridgewater 
says. “He knows where every pipe is in this plant.” An expert 
fabricator, he built the pontoon used for replacing diffusers in 
the aeration basins. It has an electric winch and solar panels to 
keep the batteries charged: “It’s amazing what he can do with  
a welder.”

Bridgewater adds, “Being able to communicate and having 
commonality of experience in the industry has allowed us to 
work through our generation gap.”

‘‘We have to be patient enough to allow 

changes to take effect. Usually, after two  

to three weeks at the earliest, we’ll re-evaluate 

and see what kind of impact we’ve made.”
CODY BRIDGEWATER

The process uses fine-bubble aeration, and at Oakdale the air is supplied by 
eight positive displacement rotary-lobe blowers: two 100 hp Robuschi units, 
along with two 100 hp, two 75 hp and two 40 hp Sutorbilt units (Gardner Denver).   

In each basin, 20 6-inch air lines (aeration chains) float on the surface, 
each with 15 air manifolds suspended on 1-inch air lines half a foot above 
the basin bottom. Each manifold has five diffusers. When air is activated, 
the manifolds oscillate in the water in response to the rising air bubbles. 
This enables highly energy-efficient aeration and mixing.

 
REMOVING NUTRIENTS

The Biolac Wave-Ox technology simplifies total nitrogen removal by 
enabling automatic aeration control among groups of aeration chains to cre-
ate multiple oxic (nitrification) and anoxic (denitrification) zones.

“We can dictate if a given chain is always open or always closed, or if it 
is in Group A or Group B,” says Bridgewater. “So, for example, while Group 
A is aerating, Group B is becoming anoxic and caus-
ing denitrification to happen. Then after a certain 
time, which right now is set for 20 minutes, those 
zones switch. We can change that time based on what 
kind of response we’re getting out of the basins. We 
can pick which chains we want to be in each group-
ing, and we can work each basin independently.”

From the aeration basins, the flow travels to the 120-foot secondary clar-
ifier. An older 90-foot clarifier, now being rehabilitated with a new drive 
mechanism (WesTech), will be available for redundancy. After clarification, 
a low-lift pump station feeds the cloth-media filters, operated in pairs in 
alternating months. UV disinfection is the final step before discharge to rapid 
infiltration ponds.

Biosolids are dewatered to 14 to 15 percent solids on two screw presses 
(Huber Technology). The cake solids are sent to the local landfill for use as 
an alternative daily cover. During summer, waste activated sludge can be 
pumped to drying beds to enable additional wasting.

 
ATTENTIVE OPERATORS

Plant team members take pride in keeping a close eye on the process. 
“When I started, we did our in-house labs three to four days a week to track what 
was going on in the system and where we needed to be operating,” Bridgewater 

Lovanna Brown cleans one of the clarifiers at the 
Oakdale facility. 



tpomag.com   July 2017   15

• Four AquaDisk cloth-media tertiary filter cells (Aqua-Aerobic Systems)
• AquaRay 40 vertical-lamp UV disinfection system (Ozonia)
• Two biosolids dewatering screw presses (Huber Technology)
The plant (4 mgd design flow) serves a community of 20,700 that includes 

a candy company as its only industrial discharger, contributing about 20 per-
cent of influent BOD. “Their discharge is consistently about 40,000 to 50,000 
gpd, but the strength is pretty inconsistent,” Bridgewater says. “We’ve had 
samples come in as low as 200 mg/L BOD, and as high as 9,600 mg/L.”

 
PROCESS STABILITY

Influent averaging 1.59 mgd comes to the plant by way of an aerial pipe 
that crosses the Stanislaus River. It passes through a CleanFlo Monoscreen 
3 mm fine screen (WesTech), followed by a Schloss vortex grit collector (Smith 
& Loveless).

From there the influent mixes with return activated sludge and the flow 
is split between the east and west lined aeration basins, each 380 feet long, 
176 feet wide and 16 feet deep, and with 9.12 million gallons total capacity.

The Biolac process uses a long hydraulic retention time with more bio-
mass in the system, providing stability to handle load and flow fluctuations. 

The team at the Oakdale Treatment Plant includes, from left, Todd Cordoni, 
maintenance mechanic; Cody Bridgewater, supervisor; Lovanna Brown, senior 
operator; and Sam Soth, Operator I.

ACROSS GENERATIONS
Team members at the Oakdale Wastewater Treatment Plant 

cross generational lines, but work well together regardless.
Senior operator Lovanna Brown and maintenance mechanic 

Todd Cordoni are in their 50s, plant supervisor Cody Bridgewa-
ter is 32, and operator Sam Soth is 29. All pitch in to help keep 
the plant running efficiently and in compliance.

“Lovanna’s biggest asset is her 25-year history with the 
plant,” Bridgewater says. “She knows all the ins and outs, the 
idiosyncrasies that someone can only know from being around,” 
she holds Grade III Wastewater Treatment and Grade I Lab 
Analyst certifications.

Soth started in early 2015 as a part-time lab technician and 
later that year became a full-time operator in training. He 
completed his 1,800 hours for certification earlier this year and 
became a full-fledged operator with Grade III Wastewater 
Treatment certification. He also holds Grade II Lab Analyst and 
Grade II Environmental Compliance Inspector certifications.

Cordoni came aboard in 2007. “During construction for the 
2011 upgrade he was out there daily just learning,” Bridgewater 
says. “He knows where every pipe is in this plant.” An expert 
fabricator, he built the pontoon used for replacing diffusers in 
the aeration basins. It has an electric winch and solar panels to 
keep the batteries charged: “It’s amazing what he can do with  
a welder.”

Bridgewater adds, “Being able to communicate and having 
commonality of experience in the industry has allowed us to 
work through our generation gap.”

‘‘We have to be patient enough to allow 

changes to take effect. Usually, after two  

to three weeks at the earliest, we’ll re-evaluate 

and see what kind of impact we’ve made.”
CODY BRIDGEWATER

The process uses fine-bubble aeration, and at Oakdale the air is supplied by 
eight positive displacement rotary-lobe blowers: two 100 hp Robuschi units, 
along with two 100 hp, two 75 hp and two 40 hp Sutorbilt units (Gardner Denver).   

In each basin, 20 6-inch air lines (aeration chains) float on the surface, 
each with 15 air manifolds suspended on 1-inch air lines half a foot above 
the basin bottom. Each manifold has five diffusers. When air is activated, 
the manifolds oscillate in the water in response to the rising air bubbles. 
This enables highly energy-efficient aeration and mixing.

 
REMOVING NUTRIENTS

The Biolac Wave-Ox technology simplifies total nitrogen removal by 
enabling automatic aeration control among groups of aeration chains to cre-
ate multiple oxic (nitrification) and anoxic (denitrification) zones.

“We can dictate if a given chain is always open or always closed, or if it 
is in Group A or Group B,” says Bridgewater. “So, for example, while Group 
A is aerating, Group B is becoming anoxic and caus-
ing denitrification to happen. Then after a certain 
time, which right now is set for 20 minutes, those 
zones switch. We can change that time based on what 
kind of response we’re getting out of the basins. We 
can pick which chains we want to be in each group-
ing, and we can work each basin independently.”

From the aeration basins, the flow travels to the 120-foot secondary clar-
ifier. An older 90-foot clarifier, now being rehabilitated with a new drive 
mechanism (WesTech), will be available for redundancy. After clarification, 
a low-lift pump station feeds the cloth-media filters, operated in pairs in 
alternating months. UV disinfection is the final step before discharge to rapid 
infiltration ponds.

Biosolids are dewatered to 14 to 15 percent solids on two screw presses 
(Huber Technology). The cake solids are sent to the local landfill for use as 
an alternative daily cover. During summer, waste activated sludge can be 
pumped to drying beds to enable additional wasting.

 
ATTENTIVE OPERATORS

Plant team members take pride in keeping a close eye on the process. 
“When I started, we did our in-house labs three to four days a week to track what 
was going on in the system and where we needed to be operating,” Bridgewater 

Lovanna Brown cleans one of the clarifiers at the 
Oakdale facility. 

FREE INFO – SEE ADVERTISER INDEX



16     TREATMENT PLANT OPERATOR

says. “At one time the system was a little bit solids-bound. Since I started, 
we’ve been wasting five days a week for six to seven hours a day. We’re wast-
ing consistently to keep our mean cell residence time at a good level.

“We do our morning reads every day at the same time. We check the DO 
levels and the equipment runtime hours. We clean the floatables out of the 
clarifier scum box twice a day. We check the return activated sludge pumps, 
the low-lift pump station and the filters to make sure they are operating prop-
erly with no alarms.

“I think the biggest item has been staying on top of our UV system clean-
ing and maintenance. We pull the UV modules out of the channels and put 
them in the acid dip tank every Tuesday and Friday, making sure the inten-
sity of those lamps is as high as it can be. That really helps us maintain an 
effective disinfection process. We also have very clear water coming to the 
UV system. Average turbidity at that point is under 1 NTU.”

Operators monitor the process of a SCADA system installed by Tesco 
Controls and using Wonderware software (Schneider Electric - Invensys). 
“We have a lot of ability to trend data, whether it be influent flow or DO,” 
Bridgewater says. The blowers operate on a feedback loop using a DO sen-
sor (Hach) at the effluent end of each basin and a Hach SC200 controller. 
Changing blower operation from manual to automatic last year has saved 
about 10 percent on electric bills.

 
BEING METHODICAL

Upsets in the process have been rare at Oakdale, but when some param-
eter starts to stray, the team responds with care and discipline. For example, 
when effluent nitrates began to climb, Bridgewater saw a need to make adjust-
ments to the basins. He decided to try reconfiguring the aeration zones in 
one basin and shared the plan with the operators.

“I wanted to change the way the zones operated and create a bigger area 
for the bugs to move around and come in contact with the nitrates,” he says. 

“The biggest thing I could stress was just to watch it — leave it alone. We 
kept monitoring it, keeping to our normal routine and normal tests. And 
sure enough, over the course of a few weeks, the nitrates started to drop.”

On a daily basis, Bridgewater takes pride in general housekeeping: “I 
truly believe the appearance of your plant is a representation of how you feel 
about your job.”

Technology helps the team keep tabs on maintenance, analyze data and 
prepare reports. They use the cloud-based MobileMMS computerized main-
tenance management system, which generates work orders for emailing to 
team members every morning.

“We went from paper work orders and paper checklists to everything 
being done on iPads,” Bridgewater says. “Our morning rounds are all done 
electronically. We hand-enter the data as we go through, and it’s automati-
cally uploaded to a secure server. Everything is held there so that I can filter 
the data and create reports.

“If I want blower runtimes for December through April, I can generate 
that. I can set a couple of filters and the system brings me all the DO read-
ings for the past month. I don’t have to thumb through file drawers to find 
something — it’s there at the click of a mouse. The ability to integrate tech-
nology with hands-on experience has been valuable. We’re a lot more orga-
nized now. The wealth of data we have at our fingertips helps a lot with 
troubleshooting.”

IPads and wireless technology enable the team to operate and monitor 
the SCADA system from home, which allows them to work minimal two-
hour shifts on weekends and holidays. The plant is normally staffed week-
days from 7 a.m. to 3:30 p.m.

 
STILL LEARNING

The Oakdale plant marks a step in Bridgewater’s progression as an oper-
ator. His grandfather is retired as a Grade III operator with the city of Modesto. 

Cody Bridgewater 
checks on the plant’s 
two biosolids dewater-
ing screw presses 
(Huber Technology).

‘‘Our morning rounds are 

all done electronically. 

We hand-enter the data as 

we go through, and it’s 

automatically uploaded to a 

secure server. Everything is 

held there so that I can filter 

the data and create reports.”
CODY BRIDGEWATER

“Shortly after I graduated high school, he told me, ‘You need to get into this 
field.’ Being the typical teenager, I knew better.”

He went into land surveying instead, but after a half-dozen years found 
himself out of work within a weak economy. “I started applying to wastewa-
ter jobs throughout California,” he recalls. “It took me a year and a half to 
get in as an operator in training.”

He worked two years at a small trickling filter plant in Jamestown, 40 
minutes east of Oakdale. Two years later, as a Grade II operator, he moved 
to the Salida Sanitary District to help operate a 1.1 mgd activated sludge 
plant. After two more years, certified Grade IV, he came to Oakdale, where 
he received his Grade V certification in November 2015.

Now he’s pursuing an online four-year degree in water resource manage-
ment through Florida Gateway College and enjoying another step up in the 
profession. “At Oakdale I’ve been able to get to a whole new level with ter-
tiary treatment and UV disinfection,” he says. “It has really opened my eyes 
to how much opportunity there is in the industry.”   

City of Oakdale Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 310 mg/L ND 30 mg/L

TDS NT 330 mg/L 450 mg/L

TSS 320 mg/L ND NR

Ammonia 25 mg/L ND NR

Nitrate ND  2 mg/L NR

TKN 35 mg/L ND NR

Total Nitrogen NT < 3 mg/L 15 mg/L

ND = Not detected / NT = Not tested / NR = Not regulated

Cody Bridgewater supervises a facility that received a 2011 Wastewater Project 
of the Year Award from the American Society of Civil Engineers.

Aqua-Aerobic Systems, Inc.
800/940-5008
www.aqua-aerobic.com
(See ad page 65) 

Envirodyne Systems, Inc.
717/763-0500
www.envirodynesystems.com

Gardner Denver Inc.
866/428-4890
www.gardnerdenver.com/gdproducts
(See ad page 19) 

Hach
800/227-4224
www.hach.com
(See ad page 3) 

Huber Technology, Inc.
704/949-1010
www.huberforum.net
(See ad page 9) 

Ozonia North America, LLC
201/676-2525
www.ozonia.com

 featured   products from: 
Parkson Corporation
888/727-5766
www.parkson.com

Robuschi USA
866/428-4890
www.gardnerdenver.com/robuschi
(See ad page 35) 

Schneider Electric - Invensys
949/727-3200
software.schneider-electric.com

Smith & Loveless, Inc.
800/898-9122
www.smithandloveless.com

Tesco Controls, Inc.
916/429-2817
www.tescocontrols.com

WesTech Engineering
801/265-1000
www.westech-inc.com



tpomag.com   July 2017   17

says. “At one time the system was a little bit solids-bound. Since I started, 
we’ve been wasting five days a week for six to seven hours a day. We’re wast-
ing consistently to keep our mean cell residence time at a good level.

“We do our morning reads every day at the same time. We check the DO 
levels and the equipment runtime hours. We clean the floatables out of the 
clarifier scum box twice a day. We check the return activated sludge pumps, 
the low-lift pump station and the filters to make sure they are operating prop-
erly with no alarms.

“I think the biggest item has been staying on top of our UV system clean-
ing and maintenance. We pull the UV modules out of the channels and put 
them in the acid dip tank every Tuesday and Friday, making sure the inten-
sity of those lamps is as high as it can be. That really helps us maintain an 
effective disinfection process. We also have very clear water coming to the 
UV system. Average turbidity at that point is under 1 NTU.”

Operators monitor the process of a SCADA system installed by Tesco 
Controls and using Wonderware software (Schneider Electric - Invensys). 
“We have a lot of ability to trend data, whether it be influent flow or DO,” 
Bridgewater says. The blowers operate on a feedback loop using a DO sen-
sor (Hach) at the effluent end of each basin and a Hach SC200 controller. 
Changing blower operation from manual to automatic last year has saved 
about 10 percent on electric bills.

 
BEING METHODICAL

Upsets in the process have been rare at Oakdale, but when some param-
eter starts to stray, the team responds with care and discipline. For example, 
when effluent nitrates began to climb, Bridgewater saw a need to make adjust-
ments to the basins. He decided to try reconfiguring the aeration zones in 
one basin and shared the plan with the operators.

“I wanted to change the way the zones operated and create a bigger area 
for the bugs to move around and come in contact with the nitrates,” he says. 

“The biggest thing I could stress was just to watch it — leave it alone. We 
kept monitoring it, keeping to our normal routine and normal tests. And 
sure enough, over the course of a few weeks, the nitrates started to drop.”

On a daily basis, Bridgewater takes pride in general housekeeping: “I 
truly believe the appearance of your plant is a representation of how you feel 
about your job.”

Technology helps the team keep tabs on maintenance, analyze data and 
prepare reports. They use the cloud-based MobileMMS computerized main-
tenance management system, which generates work orders for emailing to 
team members every morning.

“We went from paper work orders and paper checklists to everything 
being done on iPads,” Bridgewater says. “Our morning rounds are all done 
electronically. We hand-enter the data as we go through, and it’s automati-
cally uploaded to a secure server. Everything is held there so that I can filter 
the data and create reports.

“If I want blower runtimes for December through April, I can generate 
that. I can set a couple of filters and the system brings me all the DO read-
ings for the past month. I don’t have to thumb through file drawers to find 
something — it’s there at the click of a mouse. The ability to integrate tech-
nology with hands-on experience has been valuable. We’re a lot more orga-
nized now. The wealth of data we have at our fingertips helps a lot with 
troubleshooting.”

IPads and wireless technology enable the team to operate and monitor 
the SCADA system from home, which allows them to work minimal two-
hour shifts on weekends and holidays. The plant is normally staffed week-
days from 7 a.m. to 3:30 p.m.

 
STILL LEARNING

The Oakdale plant marks a step in Bridgewater’s progression as an oper-
ator. His grandfather is retired as a Grade III operator with the city of Modesto. 

Cody Bridgewater 
checks on the plant’s 
two biosolids dewater-
ing screw presses 
(Huber Technology).

‘‘Our morning rounds are 

all done electronically. 

We hand-enter the data as 

we go through, and it’s 

automatically uploaded to a 

secure server. Everything is 

held there so that I can filter 

the data and create reports.”
CODY BRIDGEWATER

“Shortly after I graduated high school, he told me, ‘You need to get into this 
field.’ Being the typical teenager, I knew better.”

He went into land surveying instead, but after a half-dozen years found 
himself out of work within a weak economy. “I started applying to wastewa-
ter jobs throughout California,” he recalls. “It took me a year and a half to 
get in as an operator in training.”

He worked two years at a small trickling filter plant in Jamestown, 40 
minutes east of Oakdale. Two years later, as a Grade II operator, he moved 
to the Salida Sanitary District to help operate a 1.1 mgd activated sludge 
plant. After two more years, certified Grade IV, he came to Oakdale, where 
he received his Grade V certification in November 2015.

Now he’s pursuing an online four-year degree in water resource manage-
ment through Florida Gateway College and enjoying another step up in the 
profession. “At Oakdale I’ve been able to get to a whole new level with ter-
tiary treatment and UV disinfection,” he says. “It has really opened my eyes 
to how much opportunity there is in the industry.”   

City of Oakdale Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 310 mg/L ND 30 mg/L

TDS NT 330 mg/L 450 mg/L

TSS 320 mg/L ND NR

Ammonia 25 mg/L ND NR

Nitrate ND  2 mg/L NR

TKN 35 mg/L ND NR

Total Nitrogen NT < 3 mg/L 15 mg/L

ND = Not detected / NT = Not tested / NR = Not regulated

Cody Bridgewater supervises a facility that received a 2011 Wastewater Project 
of the Year Award from the American Society of Civil Engineers.

Aqua-Aerobic Systems, Inc.
800/940-5008
www.aqua-aerobic.com
(See ad page 65) 

Envirodyne Systems, Inc.
717/763-0500
www.envirodynesystems.com

Gardner Denver Inc.
866/428-4890
www.gardnerdenver.com/gdproducts
(See ad page 19) 

Hach
800/227-4224
www.hach.com
(See ad page 3) 

Huber Technology, Inc.
704/949-1010
www.huberforum.net
(See ad page 9) 

Ozonia North America, LLC
201/676-2525
www.ozonia.com

 featured   products from: 
Parkson Corporation
888/727-5766
www.parkson.com

Robuschi USA
866/428-4890
www.gardnerdenver.com/robuschi
(See ad page 35) 

Schneider Electric - Invensys
949/727-3200
software.schneider-electric.com

Smith & Loveless, Inc.
800/898-9122
www.smithandloveless.com

Tesco Controls, Inc.
916/429-2817
www.tescocontrols.com

WesTech Engineering
801/265-1000
www.westech-inc.com



18     TREATMENT PLANT OPERATOR

Premier Blend
A LEED GOLD-CERTIFIED NANOFILTRATION PLANT 
SAVES ENERGY WHILE PRODUCING HIGH-QUALITY 
WATER FOR MIXING WITH A LIME-SOFTENED STREAM

By Doug Day

When it opened in 2012, 
the Dania Beach Nano-
filtration Water Treatment 

Plant was the first LEED Gold-cer-
tified water plant in the world. Since 
then, the 5 mgd (2 mgd average) plant 
has run efficiently, yielding a better 
product for its 30,000 customers.

“The water quality has improved 
immensely,” says Phil Skidmore, 
treatment manager. “With the old 
lime softening filtration plant, it was 
a constant of jockeying pressures 
and levels in the two clearwells. Add-
ing nanofiltration smoothed out a lot 
of that problem.”

The $8.8 million plant upgrade 
allowed water with high organics 
from a regional wellfield to be treated 
in the nanofiltration plant and blended with water from the city’s 50-year-
old lime softening process. The wellfield water has higher color and organ-
ics, making it hard to treat in the lime softening system.

The project was funded through the state’s revolving loan fund along 
with $2.55 million from the American Recovery and Reinvestment Act 
(federal stimulus). Design assistance came from senior students of Dr. Fred 
Bloetscher, associate professor in the Department of Civil, Environmental 
and Geomatics Engineering in the College of Engineering and Computer 
Science at Florida Atlantic University.

 
HOW IT WORKS

The treatment process begins with a pair of 65-foot-deep wells that pump 
raw water from the Biscayne Aquifer. Source water is also purchased from a 
regional wellfield operated by Broward County. After going through sand 
strainers, half of the raw water is sent through cartridge filters before it enters 
the two-stage nanofiltration membrane system (BiWater). The plant also has 
third- and fourth-stage reverse osmosis membranes (all membranes from 
Hydranautics). The filtered water goes to two clearwells.  

A student thesis led to the addition of reverse osmosis, which increases 
the finished water yield. “This plant can potentially get the highest recov-
ery, 96 percent, of any nanofiltration plant in the world,” says Bloetscher.

WIDELY RECOGNIZED
The Dania Beach Nanofiltration Water Treatment Plant has 

won a string of awards in its short life span to date. They include:

• Florida Institute of Consulting Engineers Engineering
  Excellence, 2012 Grand Award

• Florida Design-Build Honor Award from the Design-Build 
Institute of America, Water/Wastewater Category

• Design Build Institute of America Grand Award

• U.S. EPA award for sustainable infrastructure

• National Council of Examiners for Engineering and  
Surveying Engineering Award for connecting professional 
practice and education

• 2012 Engineering Excellence Award National Recognition  
Winner from the American Council of Engineering 
Companies

• Consecutive honorable mentions in the Florida AWWA 
Region VI Drinking Water Taste Test

The plant design pushed the envelope with a fourth stage in its nanofiltration 
membrane systems (Hydranautics).

One of two lime softening accelera-
tors. A 2-million-gallon storage tank 
appears in the background.

The Dania Beach facility includes a washwater recovery pond.

SUSTAINABLE
OPERATIONS

Most nanofiltration plants use two stages and achieve a total recovery 
rate of about 85 percent. “We decided to see how far we could push recovery 
and got to 96 percent with a fourth stage,” says Bloetscher.

“It typically operates as a three-stage system and gets 93 percent recov-
ery, but they can ratchet it up if they need to, such as if water supplies get 
tight. It takes a lot more operator observation because there is a narrow range 
in which the fourth stage will work efficiently. It’s easily fouled and gets sat-
urated with barium sulfate.”

 
BLENDING STREAMS

The half of the raw water that doesn’t get nanofiltration treatment goes 
to the old 3 mgd lime softening system, where calcium and magnesium are 
precipitated out. After sodium hypochlorite addition, the finished water is 
sent to the two clearwells for blending with the nanofiltered water. Once 
blended, the finished product goes to a 2-million-gallon above-ground stor-
age tank for distribution. The high-service pump stations that send the water 
to the distribution system have variable-frequency drives, as do all pumps 
and motors in the nanofiltration process.

The blending is important because nanofiltration removes too much alka-
linity, while lime softening restores it. “We’ve figured out that if you mix the 
two finished waters, you actually get a better product, and you save huge dol-
lars in post-treatment chemical costs,” Bloetscher says.

The raw groundwater has a pH 
of about 7; nanofiltration water is 
acidic (about pH 6). “That’s a little 
too corrosive to put out, so we have 
to raise the pH by blending the water,” 
says Skidmore. “Without blending, 
you’d be adding sodium hydroxide 
and other chemicals. Lime is a more 
natural chemical to use.”

The finished water goes into the dis-
tribution system with a pH of 8.5 to 8.8 
and a Langelier Saturation Index slightly 
on the plus side to help prevent corrosion.

 
LEED CERTIFICATION

The LEED features of the building 
added about 3 percent to the construc-
tion cost, but the sustainable design saves 
enough energy to make up the differ-
ence in seven years.  LEED certification 
through the U.S. Green Building Coun-

cil promotes sustainable strategies and practices. “It has to do with using 
recycled material, ambient and efficient lighting, and sustainable building 
materials right down to the paint and carpet fibers,” says Skidmore. “It all 
comes into play. Overall, it’s a savings in electricity especially. Employees 
are very happy here.”

The idea to seek LEED Gold certification came from the students in 
Bloetscher’s senior design class, who developed the conceptual designs for 
the plant and provided them to the bidders. The general contractor was 
CDM Smith.

“The plant is a tour in itself,” says Bloetscher. “When you walk around, 
you see gold plaques to note places we got LEED points.” The building, with 
a white cool roof, was constructed with recycled steel and locally sourced 
concrete block. The windows are made of glass that allows light in but reflects 
heat to reduce the need for internal lighting and cooling.

Nearly five years after opening, the first-of-its-kind Dania Beach plant 
has presented few issues for the city. Says Bloetscher, “It operates just the way 
it’s supposed to.”   

What’s Your Story?

TPO welcomes news about 
environmental improvements at 
your facility for the Sustainable 
Operations column. Send your 
ideas to editor@tpomag.com or 
call 877/953-3301.

‘‘This plant can 

potentially get  

the highest recovery,  

96 percent, of any 

nanofiltration plant in 

the world.” 
DR. FRED BLOETSCHER



tpomag.com   July 2017   19

Premier Blend
A LEED GOLD-CERTIFIED NANOFILTRATION PLANT 
SAVES ENERGY WHILE PRODUCING HIGH-QUALITY 
WATER FOR MIXING WITH A LIME-SOFTENED STREAM

By Doug Day

When it opened in 2012, 
the Dania Beach Nano-
filtration Water Treatment 

Plant was the first LEED Gold-cer-
tified water plant in the world. Since 
then, the 5 mgd (2 mgd average) plant 
has run efficiently, yielding a better 
product for its 30,000 customers.

“The water quality has improved 
immensely,” says Phil Skidmore, 
treatment manager. “With the old 
lime softening filtration plant, it was 
a constant of jockeying pressures 
and levels in the two clearwells. Add-
ing nanofiltration smoothed out a lot 
of that problem.”

The $8.8 million plant upgrade 
allowed water with high organics 
from a regional wellfield to be treated 
in the nanofiltration plant and blended with water from the city’s 50-year-
old lime softening process. The wellfield water has higher color and organ-
ics, making it hard to treat in the lime softening system.

The project was funded through the state’s revolving loan fund along 
with $2.55 million from the American Recovery and Reinvestment Act 
(federal stimulus). Design assistance came from senior students of Dr. Fred 
Bloetscher, associate professor in the Department of Civil, Environmental 
and Geomatics Engineering in the College of Engineering and Computer 
Science at Florida Atlantic University.

 
HOW IT WORKS

The treatment process begins with a pair of 65-foot-deep wells that pump 
raw water from the Biscayne Aquifer. Source water is also purchased from a 
regional wellfield operated by Broward County. After going through sand 
strainers, half of the raw water is sent through cartridge filters before it enters 
the two-stage nanofiltration membrane system (BiWater). The plant also has 
third- and fourth-stage reverse osmosis membranes (all membranes from 
Hydranautics). The filtered water goes to two clearwells.  

A student thesis led to the addition of reverse osmosis, which increases 
the finished water yield. “This plant can potentially get the highest recov-
ery, 96 percent, of any nanofiltration plant in the world,” says Bloetscher.

WIDELY RECOGNIZED
The Dania Beach Nanofiltration Water Treatment Plant has 
[...]
until the problem corrects itself.”
MELINDA WARD

Ward, shown checking an 
effluent sampler (Teledyne 
Isco), found her professional 
passion in environmental 
work and gravitated toward 
wastewater treatment.

The Mebane Bridge Wastewater Treatment Plant in Eden, North Carolina.



24     TREATMENT PLANT OPERATOR

been leaving, but the flow was still about 6 mgd,” Ward says. A couple of years 
later, a clothing maker that had been sending up to 3.6 mgd closed down, 
cutting the plant flow by more than half.

Today, the flow averages just 3.5 to 4 mgd, and that creates challenges. 
“We have two aeration basins that each can handle about 7 mgd, as well as 

four clarifiers,” says Ward. “So when the flow stopped coming from the cloth-
ing plant, we saw a lot of issues real quickly with the low flow going through 
this plant.”

Part of the answer was to close down one aeration basin and two clarifi-
ers. Valving work had to be done to shut off one basin and equalize the flow 
to the two remaining clarifiers. Then came the challenge of optimizing the 
process. “We had to learn the optimal levels for everything,” Ward says. 
“Technically, we have an extended aeration plant, but with only 3.5 mgd, the 
water sits in the basins so long that we can’t follow typical textbook proce-
dures for keeping optimal treatment.

“The textbook will tell you how your plant should run, but you’ve got to 
check so many things. You’ve got to keep track of the bugs and the sludge 
levels. We have trouble maintaining the sludge blanket in the clarifiers. Most 
of the time it’s less than a foot in each one. We had to experiment with wast-
ing. Our mixed liquor suspended solids is not what textbook says. We had 
to figure out the optimal MLSS for summer as well as winter.”

 
ISSUES UPSTREAM

Another issue was that the aerators had to run essentially around the 
clock to keep the basin contents mixed. That wasted electricity. The remedy 
was to install three Medora Corporation - SolarBee / GridBee solar-driven 
mixers. “That way, during the day we can turn some of the aerators off for a 
few hours, usually during the peak hours. We were able to reduce our elec-
tric bill by 31 percent. In terms of dollars, we saw a decrease the first year of 
a little over $61,000.” A fine bar screen (MN Water Treatment Solutions) 
installed between the grit chamber and the aeration basin traps fine fibers 
that at first were fouling the solar mixers.

Meanwhile, the flow reduction caused trouble in the 5 mgd pump station 
and 5-mile sewer line that had delivered the clothing plant’s wastewater. “It 
went from averaging 4 to 4.5 mgd to less than 1 mgd,” says Ward. “That flow, 
instead of taking a day or so to get here, now takes five days if not more. So 
we started seeing septic conditions in the collections system.

“Within a few months we started seeing corrosion in our headworks area. 
The only thing we could attribute it to was the change in the water coming 
to us. We had to replace a number of the electrical boxes with fiberglass or 

stainless steel.” Mark Bullins and 
the collections system team took to 
adding calcium nitrate at the pump 
station to keep the wastewater fresher 
so that less hydrogen sulfide is pro-
duced. They also adjusted pump run-
times and began adding water to 
sustain the flow and dilute the waste-
water enough to keep chemical addi-
tion low.

Despite it all, the plant discharges 
high-quality water to the Dan River. 
Effluent typically contains less than 
5 mg/L BOD and TSS, against permit 
limits of 30 mg/L for each. Effluent 
ammonia is usually not detectable.

 
TEAM ETHIC

Running the plant is a team activ-
ity. Ward relies on Joel Freeman, 
chief operator and pretreatment 
supervisor, to keep operations on a 
daily even keel. The operator team 
includes Ron Wright, Chris Powell 

and Michael Baxter, relief operators; and David Greer, Charlie Manley, Glenn 
Pulliam and Matthew Tuttle, shift operators.

Jerry Prillman is maintenance supervisor; his team includes electricians 
D.J. Tucker and Carl Booth, and mechanics Dan Spence and Michael Brown. 
They keep the equipment running and help with troubleshooting problems 

THE SOLIDS SIDE

Biosolids handling has been an issue for the Mebane Bridge 
treatment plant. Today, Synagro Technologies handles the biosolids 
(700 dry tons per year) under a design-build-operate contract. The 
company dewaters the material on a press to 18 to 20 percent solids 
and applies it to area farms. A covered pad provides storage 
against bad weather that could disrupt land application.

A key concern is how to accommodate rising biosolids 
production if new development drives plant flows upward. The 
one aerobic digester holds 2 million gallons, dates to the original 
plant built in 1967 and is in poor condition. Repairs would be 
costly, and room for a new digester is limited.

Therefore, Melinda Ward and the plant team plan to install the 
CleanB biosolids treatment solution (BCR Environmental), which 
chemically treats waste activated sludge and produces Class B 
biosolids in less than 10 minutes, bypassing the digestion process.

The one-stage process combines sulfuric acid and sodium 
chlorite in a generating system to produce chlorine dioxide, which 
in turn is injected into the solids stream to disinfect and deodorize. 
The compact system has control and monitoring devices to record 
process parameters and deliver a consistent end product.

“The system comes in a box about the size of a tractor trailer,” 
says Ward. “You can waste sludge directly to it. We toured sites in 
Florida and had a demonstration in August where they brought a 
system in at pretty much full scale. They ran our sludge through 
the system and the press just to make sure it would work. We had 
to make sure the state was on board too, to approve it, because it 
has never been done in North Carolina.”

Superintendent Melinda Ward, center, with her team at the Mebane Bridge Wastewater Treatment Facility. From left, 
Matthew Tuttle, shift operator; Chris Powell, pretreatment tech and lab supervisor; Ron Wright, relief operator;  
Joel Freeman, chief operator and pretreatment supervisor; Ward; Glenn Pulliam and David Greer, shift operators; and 
Michael Baxter, relief operator.

(continued)



been leaving, but the flow was still about 6 mgd,” Ward says. A couple of years 
later, a clothing maker that had been sending up to 3.6 mgd closed down, 
cutting the plant flow by more than half.

Today, the flow averages just 3.5 to 4 mgd, and that creates challenges. 
“We have two aeration basins that each can handle about 7 mgd, as well as 

four clarifiers,” says Ward. “So when the flow stopped coming from the cloth-
ing plant, we saw a lot of issues real quickly with the low flow going through 
this plant.”

Part of the answer was to close down one aeration basin and two clarifi-
ers. Valving work had to be done to shut off one basin and equalize the flow 
to the two remaining clarifiers. Then came the challenge of optimizing the 
process. “We had to learn the optimal levels for everything,” Ward says. 
“Technically, we have an extended aeration plant, but with only 3.5 mgd, the 
water sits in the basins so long that we can’t follow typical textbook proce-
dures for keeping optimal treatment.

“The textbook will tell you how your plant should run, but you’ve got to 
check so many things. You’ve got to keep track of the bugs and the sludge 
levels. We have trouble maintaining the sludge blanket in the clarifiers. Most 
of the time it’s less than a foot in each one. We had to experiment with wast-
ing. Our mixed liquor suspended solids is not what textbook says. We had 
to figure out the optimal MLSS for summer as well as winter.”

 
ISSUES UPSTREAM

Another issue was that the aerators had to run essentially around the 
clock to keep the basin contents mixed. That wasted electricity. The remedy 
was to install three Medora Corporation - SolarBee / GridBee solar-driven 
mixers. “That way, during the day we can turn some of the aerators off for a 
few hours, usually during the peak hours. We were able to reduce our elec-
tric bill by 31 percent. In terms of dollars, we saw a decrease the first year of 
a little over $61,000.” A fine bar screen (MN Water Treatment Solutions) 
installed between the grit chamber and the aeration basin traps fine fibers 
that at first were fouling the solar mixers.

Meanwhile, the flow reduction caused trouble in the 5 mgd pump station 
and 5-mile sewer line that had delivered the clothing plant’s wastewater. “It 
went from averaging 4 to 4.5 mgd to less than 1 mgd,” says Ward. “That flow, 
instead of taking a day or so to get here, now takes five days if not more. So 
we started seeing septic conditions in the collections system.

“Within a few months we started seeing corrosion in our headworks area. 
The only thing we could attribute it to was the change in the water coming 
to us. We had to replace a number of the electrical boxes with fiberglass or 

stainless steel.” Mark Bullins and 
the collections system team took to 
adding calcium nitrate at the pump 
station to keep the wastewater fresher 
so that less hydrogen sulfide is pro-
duced. They also adjusted pump run-
times and began adding water to 
sustain the flow and dilute the waste-
water enough to keep chemical addi-
tion low.

Despite it all, the plant discharges 
high-quality water to the Dan River. 
Effluent typically contains less than 
5 mg/L BOD and TSS, against permit 
limits of 30 mg/L for each. Effluent 
ammonia is usually not detectable.

 
TEAM ETHIC

Running the plant is a team activ-
ity. Ward relies on Joel Freeman, 
chief operator and pretreatment 
supervisor, to keep operations on a 
daily even keel. The operator team 
includes Ron Wright, Chris Powell 

and Michael Baxter, relief operators; and David Greer, Charlie Manley, Glenn 
Pulliam and Matthew Tuttle, shift operators.

Jerry Prillman is maintenance supervisor; his team includes electricians 
D.J. Tucker and Carl Booth, and mechanics Dan Spence and Michael Brown. 
They keep the equipment running and help with troubleshooting problems 

THE SOLIDS SIDE

Biosolids handling has been an issue for the Mebane Bridge 
treatment plant. Today, Synagro Technologies handles the biosolids 
(700 dry tons per year) under a design-build-operate contract. The 
company dewaters the material on a press to 18 to 20 percent solids 
and applies it to area farms. A covered pad provides storage 
against bad weather that could disrupt land application.

A key concern is how to accommodate rising biosolids 
production if new development drives plant flows upward. The 
one aerobic digester holds 2 million gallons, dates to the original 
plant built in 1967 and is in poor condition. Repairs would be 
costly, and room for a new digester is limited.

Therefore, Melinda Ward and the plant team plan to install the 
CleanB biosolids treatment solution (BCR Environmental), which 
chemically treats waste activated sludge and produces Class B 
biosolids in less than 10 minutes, bypassing the digestion process.

The one-stage process combines sulfuric acid and sodium 
chlorite in a generating system to produce chlorine dioxide, which 
in turn is injected into the solids stream to disinfect and deodorize. 
The compact system has control and monitoring devices to record 
process parameters and deliver a consistent end product.

“The system comes in a box about the size of a tractor trailer,” 
says Ward. “You can waste sludge directly to it. We toured sites in 
Florida and had a demonstration in August where they brought a 
system in at pretty much full scale. They ran our sludge through 
the system and the press just to make sure it would work. We had 
to make sure the state was on board too, to approve it, because it 
has never been done in North Carolina.”

Superintendent Melinda Ward, center, with her team at the Mebane Bridge Wastewater Treatment Facility. From left, 
Matthew Tuttle, shift operator; Chris Powell, pretreatment tech and lab supervisor; Ron Wright, relief operator;  
Joel Freeman, chief operator and pretreatment supervisor; Ward; Glenn Pulliam and David Greer, shift operators; and 
Michael Baxter, relief operator.

(continued)
FREE INFO – SEE ADVERTISER INDEX



26     TREATMENT PLANT OPERATOR

in the pump stations and the plant. “Chris Powell, our lab technician, is great 
about keeping up with the numbers,” Ward says. “If anything changes sud-
denly, he always lets me know and helps in determining the cause.”

As a general approach to leadership, “I try to get everybody’s input on 
everything,” Ward says. “For me, it’s about getting to know how the plant 
runs. It’s a very personal process at each plant. Once you take ownership of 
it, that changes your philosophy. You don’t just go out there and do a job. 
You really try to make it your own.

“I try to instill that in my team. Everybody here should be able to take 
ownership, because when they’re running the plant on their own, they’re 
responsible for everything that happens. I show them how to look for signs 
of something different going on — what to look for, what to listen for.

“We look at the mixed liquor, the color, any foam that may be appearing. 
We check the bugs every week to make sure we’re keeping up with the bio-
logical activity in the basins. I try to share with them what each change means 
so they know what kind of operational changes to look at and try. We never 
do anything abruptly. We try to slowly make little changes until the prob-
lem corrects itself. Everybody takes pride in how the plant runs.”

 
LOOKING AHEAD

They may soon have more effluent to take pride in: new development is 
in the offing. Just across the Virginia/North Carolina border from Eden, sev-
eral hundred acres are being developed as an industrial park. Although no 
ground has been broken yet, Eden has extended water and sewer lines to the 
state border. “We’re hoping our industries will slowly build back up,” Ward 
says. “We’re trying to be prepared.”

Meanwhile, the plant expects in the next year or two to begin treating 
leachate from an electric power company coal ash landfill. Effluent nutrient 
limits are most likely in the future for Eden’s and other plants in the Roa-

noke River basin. “So we are trying 
to plan for alternative treatment so 
that we will be ready for the future,” 
Ward says.

The biggest item on Eden’s 
agenda is a U.S. EPA administrative 
order to improve the collections sys-
tem. “A lot of the collections system 
is pretty old,” says Ward. “There are 
sections that date back to the 1920s. 

We’ve done a whole lot to fix the problems, but only to the extent we’ve been 
able to get money.” Now, with a comprehensive plan in place and a state grant 
and loan package in hand, the city faces a major upgrade program it must 
complete in five years.

 
STILL LEARNING

Ward looks to the future confidently. She’s well equipped for her role 
with a state Grade IV (highest) Biological Wastewater license, as well as cer-
tifications in pretreatment, lab analysis, land application, surface water and 
water distribution. She’s looking to upgrade her Grade II Collections certi-
fication to Grade III.

“I’ve had a variety of experience,” says Ward. “Whatever I have experi-
ence in, I go to one of the schools to get licensed for that area and keep a well-
rounded education. That way I understand everything a little bit better.”

She gives back by serving on NCWEA committees, notably the Risk 
Management Committee. The Eden plant is certified under the state Safety 
and Health Achievement and Recognition Program (SHARP) and in 2016 
received the NCWEA George W. Burke Jr. Safety Award.

Ward also chairs the state Wastewater Board of Education and Examin-
ers, which aims to ensure that wastewater treatment class material is up to 
date and truly reflects what today’s operators need to know. In addition, she 
is vice-chair of the state Professional Wastewater Operators Committee, 
[...]
well,” Hollister says. “Those people may have come from areas where water 
supply isn’t an issue, and they may not realize it’s an issue here.”

 
REACHING TRANSPLANTS

Over-irrigation is a major and easily pre-
ventable problem in the county. Hollister 
notes that the average resident uses about 50 
gallons of freshwater per day, but those who 
overwater use more than twice as much.

“Florida gets 52 inches of rainfall a 
year, which isn’t a whole lot to replenish 
our clean water reserves, especially if they 
are being taxed by too much irrigating,” 
she says. “A lot of our transplants choose 
plants that aren’t right for Florida’s cli-
mate, so they need to overwater them just 
to keep them alive. At the festival, we 
have booths from horticulturists and 
landscapers who discuss the right kinds 
of plants to grow here.”

Excessive irrigation water also 
runs off into one of the seven river 
basins. “The runoff carries fertilizers 
and pesticides into the waterways,” 
says Hollister. “It ends up being one 
big circle and is doubly bad for our 
water reserves.”

 
ATTRACTIONS FOR ALL

Festival attendees can make a 
lasting impression by voting for 
the finalists in the county’s annual 
water conservation art contest. 
Every K-12 school student in the 
county can submit a poster, with 
first-, second- and third-place 
finishers adorning the county’s 
conservation-themed calendar. 
“Having their art on display 
is a big deal to the kids,” says 
Hollister. “I think the attend-
ees enjoy the chance to see 
conservation through children’s eyes.”

Attendees can also take part in a cardboard boat challenge and 
get an up-close look at area wildlife, while their parents can learn ways to 
reduce their water bills. “We want attractions that appeal to everyone,” says 
Hollister. “The key is to bring in more diverse organizations and get more 
of them on board with what we’re doing.

“Many people don’t realize that we’re literally running out of potable 
water here. Instead of making it sound threatening, it’s best to present the 
idea in a fun and friendly way.” 

What’s Your Story?

TPO welcomes news about your 
public education and community 
outreach efforts for future articles 
in the Hearts and Minds column. 
Send your ideas to editor@tpo 
mag.com or call 877/953-3301.

‘‘Our water affects much of the state, so it’s important 

that our residents understand how their actions matter.”
JACQUELINE HOLLISTER

The festival has plenty of attractions 
and activities for children and fami-
lies, and parents can learn how to 
reduce their water bills.

7 Rivers Water Festival attendees 
vote for the finalists in the county’s 
water conservation art contest for 
elementary school students.

www.AdEdgetech.com

AdEdge is your one-stop resource for arsenic treatment systems 

for any size community. We now supply Bayoxide E33 adsorptive 

media and E33 media replacements for the largest and the 

smallest systems. As always, AdEdge offers competitive pricing, 

experienced engineers, and unparalleled support.

With AdEdge’s arsenic treatment systems’ global success history, 

why would you go anywhere else?

When you’re ready to make the right move, call us at 866.823.3343.

Ready to make the right move?

ARSENIC  
IS NOT  
A GAME



Polk County, but as everyone knows, Florida is filled with transplants as 
well,” Hollister says. “Those people may have come from areas where water 
supply isn’t an issue, and they may not realize it’s an issue here.”

 
REACHING TRANSPLANTS

Over-irrigation is a major and easily pre-
ventable problem in the county. Hollister 
notes that the average resident uses about 50 
gallons of freshwater per day, but those who 
overwater use more than twice as much.

“Florida gets 52 inches of rainfall a 
year, which isn’t a whole lot to replenish 
our clean water reserves, especially if they 
are being taxed by too much irrigating,” 
she says. “A lot of our transplants choose 
plants that aren’t right for Florida’s cli-
mate, so they need to overwater them just 
to keep them alive. At the festival, we 
have booths from horticulturists and 
landscapers who discuss the right kinds 
of plants to grow here.”

Excessive irrigation water also 
runs off into one of the seven river 
basins. “The runoff carries fertilizers 
and pesticides into the waterways,” 
says Hollister. “It ends up being one 
big circle and is doubly bad for our 
water reserves.”

 
ATTRACTIONS FOR ALL

Festival attendees can make a 
lasting impression by voting for 
the finalists in the county’s annual 
water conservation art contest. 
Every K-12 school student in the 
county can submit a poster, with 
first-, second- and third-place 
finishers adorning the county’s 
conservation-themed calendar. 
“Having their art on display 
is a big deal to the kids,” says 
Hollister. “I think the attend-
ees enjoy the chance to see 
conservation through children’s eyes.”

Attendees can also take part in a cardboard boat challenge and 
get an up-close look at area wildlife, while their parents can learn ways to 
reduce their water bills. “We want attractions that appeal to everyone,” says 
Hollister. “The key is to bring in more diverse organizations and get more 
of them on board with what we’re doing.

“Many people don’t realize that we’re literally running out of potable 
water here. Instead of making it sound threatening, it’s best to present the 
idea in a fun and friendly way.” 

What’s Your Story?

TPO welcomes news about your 
public education and community 
outreach efforts for future articles 
in the Hearts and Minds column. 
Send your ideas to editor@tpo 
mag.com or call 877/953-3301.

‘‘Our water affects much of the state, so it’s important 

that our residents understand how their actions matter.”
JACQUELINE HOLLISTER

The festival has plenty of attractions 
and activities for children and fami-
lies, and parents can learn how to 
reduce their water bills.

7 Rivers Water Festival attendees 
vote for the finalists in the county’s 
water conservation art contest for 
elementary school students.

www.AdEdgetech.com

AdEdge is your one-stop resource for arsenic treatment systems 

for any size community. We now supply Bayoxide E33 adsorptive 

media and E33 media replacements for the largest and the 

smallest systems. As always, AdEdge offers competitive pricing, 

experienced engineers, and unparalleled support.

With AdEdge’s arsenic treatment systems’ global success history, 

why would you go anywhere else?

When you’re ready to make the right move, call us at 866.823.3343.

Ready to make the right move?

ARSENIC  
IS NOT  
A GAME

FREE INFO – SEE ADVERTISER INDEX



wastewater: PLANT
top performer

Innovation
Embracing

A FLORIDA PLANT AND ITS TEAM MEMBERS EARN ACCOLADES FOR  
PROACTIVE BIOSOLIDS MANAGEMENT AND HIGH-QUALITY RECLAIMED WATER

STORY: Trude Witham  |  PHOTOGRAPHY: Rob Herrera

THE WELLINGTON WATER RECLAMATION FACILITY
has won numerous awards. Its compliance history, operation and mainte-
nance practices, customer relations, and safety record are all outstanding. 
But what makes the plant’s operators most proud is the biosolids program.

“For years, we land-applied our Class B lime-stabilized solids,” says 
explains Bryan Gayoso, superintendent of the facility in Wellington, Flor-
ida. “Then, after a 2012 plant expansion, we were able to produce a Class AA 
product, which we sell to a hauler who markets it.” The switch to Class AA 
came after land application sites grew scarce and difficult to permit.

The plant team installed an automatic batch solids drying system in 2012, 
and has operated it for the past five years with no downtime, thanks to excel-
lent preventive maintenance and an inventory of spare parts. The biosolids 
program earned a Florida Water Environment Association (FWEA) Biosol-
ids/Residuals Program Excellence Award in 2014 and 2015.

The Wellington facility is innovative in other ways. The team achieved high- 
quality reclaimed water, of which 10 percent is distributed to reuse sites and 
used to water village parks and median strips. The rest is pumped into a deep 
well. Effluent contains monthly averages of 2.9 mg/L BOD and 1 mg/L TSS.

The City of Wellington Water Reclamation Facility 
property includes a 20-acre wetland constructed at a cost 
of $1.4 million. It features a boardwalk for use by visitors. 

INNOVATIVE PLANT
The Wellington Water Reclamation Facility was built in 1981 with 1.5 

design mgd capacity. The water reuse system with deep-bed filter was added 
in 2005. A $22 million upgrade in 2012 enlarged the reuse system and added 
new reuse pumps, an aerator, a clarifier, aerobic digesters, blowers, a belt fil-
ter press, a biosolids dryer, and new deep-well piping/pumps.

Says Gayoso, “The upgrade took almost three years, so there was disrup-
tion, or what we call organized chaos, to the operators during that time.” The 
new dryer posed training challenges: No one had run similar equipment, and 
the staff had to learn the operating modes and how to maintain the system.

Today, plant design capacity is 
6.5 mgd. The influent is pumped to 
two Aqua Guard bar screens (Park-
son), then to a PISTA Grit separator 
and classifier (Smith & Loveless). 
From there it flows to three Eimco 
carousel process aerators (Ovivo), 
followed by four clarifiers (Walker 
Process Equipment, A Div. of McNish 
Corp.; WesTech; Ovivo).

Biosolids are dewatered on two 
belt filter presses and dried with a 
Fenton Fenix indirect dryer (RDP 
Technologies). The effluent is treated 
to reuse quality with DynaSand bot-
tom feed filters (three cells with six 
modules each) from Parkson. Odor 
is controlled by three Jacobs Air 
Water Systems scrubbers.

 
INNOVATIVE DRYING

The digesters hold and aerate an 
average of 140,000 gallons of waste 
activated sludge for five days. The 
material is then pumped to the belt 
filter presses, which dewater it to 15 
to 16 percent solids. A pump 
(SEEPEX) then sends the material 
to the dryer.

The batch process dryer auto-
matically fills with biosolids cake 
and discharges material at 93 to 99 
percent solids, based on preset param-
eters. A typical batch takes four hours 
from fill to discharge, when the prod-
uct reaches 330 degrees F. The sys-
tem operates four or five days a week 
and typically produces 2 to 4 tons of Class AA product daily.

“This indirect dryer is unique in that there are few like it in existence,” 
says Gayoso. “The flame or gas never comes in contact with the product, 
eliminating the possibility of an explosion.” The staff is happy with the dryer. 
With the Class B product, the plant produced one 45-cubic-yard trailer load 
per day. Now, it produces a trailer load every 10 to 12 days. The new process 
also limits odor. “We’re next to a park, so odor was a factor,” Gayoso says.

 

Wellington (Florida) Water Reclamation Facility
BUILT: | 1981
POPULATION SERVED: | 60,000
EMPLOYEES: | 10
FLOWS: | 6.5 mgd design, 3.5 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge  
RECEIVING WATER: | Deep well
BIOSOLIDS: | Class AA, sold to a hauler and marketed
ANNUAL BUDGET: | $2.1 million (operations)
WEBSITE: | www.wellingtonfl.gov
GPS COORDINATES: | Latitude: 26°39’53.85”N; longitude: 80°14’0.18”W

The Wellington Water Reclamation 
Facility staff includes, from left, 
David Cipriani, chief operator; Mark 
Simkowitz, Operator III; Michael 
Frank and Nathan Slack, mechanics; 
Bryan Gayoso, superintendent; and 
Randy Rennekamp, industrial 
electrician/instrument technician.

The reclamation facility provides 
water for village parks and median 
strips and for private customers. Water 
not reclaimed is deep-well injected.



tpomag.com   July 2017   39

wastewater: PLANT
top performer

Innovation
Embracing

A FLORIDA PLANT AND ITS TEAM MEMBERS EARN ACCOLADES FOR  
PROACTIVE BIOSOLIDS MANAGEMENT AND HIGH-QUALITY RECLAIMED WATER

STORY: Trude Witham  |  PHOTOGRAPHY: Rob Herrera

THE WELLINGTON WATER RECLAMATION FACILITY
has won numerous awards. Its compliance history, operation and mainte-
nance practices, customer relations, and safety record are all outstanding. 
But what makes the plant’s operators most proud is the biosolids program.

“For years, we land-applied our Class B lime-stabilized solids,” says 
explains Bryan Gayoso, superintendent of the facility in Wellington, Flor-
ida. “Then, after a 2012 plant expansion, we were able to produce a Class AA 
product, which we sell to a hauler who markets it.” The switch to Class AA 
came after land application sites grew scarce and difficult to permit.

The plant team installed an automatic batch solids drying system in 2012, 
and has operated it for the past five years with no downtime, thanks to excel-
lent preventive maintenance and an inventory of spare parts. The biosolids 
program earned a Florida Water Environment Association (FWEA) Biosol-
ids/Residuals Program Excellence Award in 2014 and 2015.

The Wellington facility is innovative in other ways. The team achieved high- 
quality reclaimed water, of which 10 percent is distributed to reuse sites and 
used to water village parks and median strips. The rest is pumped into a deep 
well. Effluent contains monthly averages of 2.9 mg/L BOD and 1 mg/L TSS.

The City of Wellington Water Reclamation Facility 
property includes a 20-acre wetland constructed at a cost 
of $1.4 million. It features a boardwalk for use by visitors. 

INNOVATIVE PLANT
The Wellington Water Reclamation Facility was built in 1981 with 1.5 

design mgd capacity. The water reuse system with deep-bed filter was added 
in 2005. A $22 million upgrade in 2012 enlarged the reuse system and added 
new reuse pumps, an aerator, a clarifier, aerobic digesters, blowers, a belt fil-
ter press, a biosolids dryer, and new deep-well piping/pumps.

Says Gayoso, “The upgrade took almost three years, so there was disrup-
tion, or what we call organized chaos, to the operators during that time.” The 
new dryer posed training challenges: No one had run similar equipment, and 
the staff had to learn the operating modes and how to maintain the system.

Today, plant design capacity is 
6.5 mgd. The influent is pumped to 
two Aqua Guard bar screens (Park-
son), then to a PISTA Grit separator 
and classifier (Smith & Loveless). 
From there it flows to three Eimco 
carousel process aerators (Ovivo), 
followed by four clarifiers (Walker 
Process Equipment, A Div. of McNish 
Corp.; WesTech; Ovivo).

Biosolids are dewatered on two 
belt filter presses and dried with a 
Fenton Fenix indirect dryer (RDP 
Technologies). The effluent is treated 
to reuse quality with DynaSand bot-
tom feed filters (three cells with six 
modules each) from Parkson. Odor 
is controlled by three Jacobs Air 
Water Systems scrubbers.

 
INNOVATIVE DRYING

The digesters hold and aerate an 
average of 140,000 gallons of waste 
activated sludge for five days. The 
material is then pumped to the belt 
filter presses, which dewater it to 15 
to 16 percent solids. A pump 
(SEEPEX) then sends the material 
to the dryer.

The batch process dryer auto-
matically fills with biosolids cake 
and discharges material at 93 to 99 
percent solids, based on preset param-
eters. A typical batch takes four hours 
from fill to discharge, when the prod-
uct reaches 330 degrees F. The sys-
tem operates four or five days a week 
and typically produces 2 to 4 tons of Class AA product daily.

“This indirect dryer is unique in that there are few like it in existence,” 
says Gayoso. “The flame or gas never comes in contact with the product, 
eliminating the possibility of an explosion.” The staff is happy with the dryer. 
With the Class B product, the plant produced one 45-cubic-yard trailer load 
per day. Now, it produces a trailer load every 10 to 12 days. The new process 
also limits odor. “We’re next to a park, so odor was a factor,” Gayoso says.

 

Wellington (Florida) Water Reclamation Facility
BUILT: | 1981
POPULATION SERVED: | 60,000
EMPLOYEES: | 10
FLOWS: | 6.5 mgd design, 3.5 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge  
RECEIVING WATER: | Deep well
BIOSOLIDS: | Class AA, sold to a hauler and marketed
ANNUAL BUDGET: | $2.1 million (operations)
WEBSITE: | www.wellingtonfl.gov
GPS COORDINATES: | Latitude: 26°39’53.85”N; longitude: 80°14’0.18”W

The Wellington Water Reclamation 
Facility staff includes, from left, 
David Cipriani, chief operator; Mark 
Simkowitz, Operator III; Michael 
Frank and Nathan Slack, mechanics; 
Bryan Gayoso, superintendent; and 
Randy Rennekamp, industrial 
electrician/instrument technician.

The reclamation facility provides 
water for village parks and median 
strips and for private customers. Water 
not reclaimed is deep-well injected.



40     TREATMENT PLANT OPERATOR

DESERVED RECOGNITION
The staff is proud of the awards the facility has won for excellence in 

operations and maintenance and biosolids management:
• Florida Department of Environmental Protection Domestic Waste-

water Plant Operations Excellence Award, 2004-’06, 2014, 2015
• U.S. EPA Operation and Maintenance Excellence Award, 2005
• FWEA Biosolids/Residuals Program Excellence Award for Technol-

ogy Innovation, 2014
• FWEA Biosolids/Residuals Program Excellence Award for Small 

Operations, 2015

PEACEFUL WATERS SANCTUARY
Bryan Gayoso, Wellington Water Reclamation Facility superin-

tendent, loves nature photography. While taking photos at a 
wetland in Palm Beach County, he learned it had been converted 
from treatment plant percolation ponds.

“I presented this same idea to my director of utilities, and after a 
few years, the Peaceful Waters Sanctuary was created from our 
percolation ponds at the Wellington facility.”

The ponds sat on a 20-acre site that had been closed off to the 
public and required frequent mowing. “It seemed like a waste of 
usable land,” says Gayoso. The Wellington Village Council liked the 
idea of greenspace. They approved the wetlands construction and 
provided $1.4 million to fund the project. The area is now filled with 
plants, trees and a boardwalk, maintained by the village.

“There are lots of aquatic plants and birds,” says Gayoso. 
“Photographers, birders and families can enjoy the wildlife and 
20-foot-tall cypress trees. And, it can still serve the purpose it was 
originally intended for — a backup to our deep-well injection system.”

The Peaceful Water Sanctuary provides backup for the village’s deep-well 
injection system while providing a haven for birds and wildlife

‘‘There is a lot of variety at  

the plant, and the staff gets  

a taste of almost everything. It’s a 

perfect place to learn wastewater.”
BRYAN GAYOSO

Says Gayoso, “The DEP award is for the entire plant. They ask about 
everything, and you have to write a narrative. I look at it as an accomplish-
ment. We’ve run the plant properly and have met compliance. Winning the 
award is also good PR for the village of Wellington, and the village council 
promotes this.”

 
HIGHLY EXPERIENCED

Gayoso (Level A wastewater certification, 14 years at the plant) credits 
the staff for the plant’s success. Reporting to him are:

• Chief operator David Cipriani (Level A, 12 years)
• Operator III (Level A) Greg Lee (seven years), Mark Simkowitz (12 years)
• Operator II (Level B) Roger Black (three years), Glenn Burr (five years)
• Operator I (Level C) Keith Aiken (six years)
• Mechanics Michael Frank (three years), Nathan Slack (three years)
 “People make a plant successful,” Gayoso says. “Our staff members all 

get along, and their personalities mesh. They’re highly 
experienced. David Cipriani has over 40 years’ expe-
rience in the industry and Michael Frank has more 
than 30.” All operators are certified and well trained. 
They receive safety refreshers monthly and utility-
wide training once a year.

The operators take samples for plant TSS, influ-
ent and effluent CBOD, reuse TSS, and fecal coli-
form. They operate and monitor the aeration, digester 